SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 38 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0,00 dém  Offset 8.12 dB Mode Auto Swesp

SGL Count 100/100

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 8,12 dB Made Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck FAfL Limit Gheck FAfL
IRFGHS, S A -10 dims IRFSHS B5: A
-20de
- LINE ABS | SPURIOUS. LINE_ABS_
-40 dBm
o, s oo, ~
sl
-60-d| -60.d|
-70 dBm -70 dém
-20 dem -80 dem
-90-di -90.di
Start 9.0 kHz 58009 pts Stop 27.0 GHz Start 9.0 kHz 58009 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit Rangelow | RangeUp | REBW [ Frequency | Powerabs | ALimit
9.000 kHz 30.000 MHz 1,000 MHz 16.49400 kHz" -12:42 dBm* 12.58 dB* 9.000 kHz 30.000 MHz 1,000 MHz 31.48201 kHz" -12.32 dBm* 12.68
30,000 MHz 1,000 GHz 1,000 MHz 860,00750 MHz -50,90 dem -25.90 dB 30,000 MHz 1.000 GHz 1,000 MHz 936.25437 MHz -50.88 dBm
1,000 GHz 2,550 GHz 1,000 MHz 2.090385 GHz -51.00 dBrm -26.00 dB 1,000 GHz 2,550 GHz 1,000 MHz 2.13064 GHz -51.07 dBm 7
2,640 GHz: | 3,000 GHz 1,000 MHz 2,64081 GHz -47.69 dim | -22.69 dB 2.640 GHz 3,000 GHz | 1,000 MHz 2,97670 GHz | -50,40 dBm -25.40 dB
3.000 GHz | 7.000 GHz 1.000 MHz 6.87377 GHz -44.86 dBm | -19.86 dB 2.000 GHz 7.000 GHz | 1.000 MHz 6.87877 GHz | -45.14 dBm -20.14 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.75123 GHz -47.46 dBm -22:46 db 7.000 GHz 10,000 GHz 1.000 MHz 9.79678 GHz -47 .64 dBm -22.64 db
10,000 GHz 14,000 GHz 1,000 MHz 13.79076 GHz 48,54 dBm —21.54dB 10,000 GHz 14,000 GHz 1,000 MHz 13.75220 GHz 46,26 dBm 21,26 dB
14,000 GHz 19,000 GHz 1,000 MHz 1573363 GHz 43,25 dbm 19,25 db 14,000 GHz 18,000 GHz 1,000 MHz 1571504 GHz 43,11 dBm ~15.11 dB
18,000 GHz 27,000 GHz 1.000 MHz 18.91814 GHz -44.16 dBm -19,16 dB 18,000 GHz £27.000 GHz 1.000 MHz 19.9336% GHz -44.06 dBm -19.06 dB
| il ] Ready WM 7| il ] Ready RN W y

Date:14 MAR 2017 19:36:54

:14MAR 2017 19:37:46

LTE Band 38 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum [E%I/ Spectrum [mV:,-
Ref Level 0.00 dBm  Offset 8.12 dB Mode auto Sweep Ref Level 0.00 dBm  Offset 8:12 ¢ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 augPwr @1 augpwr
Limit ¢heck FAIL Limit ¢heck FAfL
. . NE_ABS Ak 1843 NE_ABE rakt
-20 derm
_LINE_ABS_ IRIOUS_LINE_ABE_
-40d
R . ~ P -~
— s "
-50.dB
-70d
-80d
-0.ds
Start 9.0 kHz 58009 pts Stop 27.0 GHz | |[[Start 9.0 kHz 58000 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW [ Fraguency |  Pawerabs | ALimit Rangelow | Rangeup | RBW [ Frequency |  Powerabs | ALimit
9.000 kHz | 30.000 MHz 1.000 MHz 3148201 kHz* -12.34 dBm” | ER 3 9.000 kHz 30.000 MHz | 1.000 MHz 1648400 kHz" | -12.33 dBm” 3,67 dB*
30.000 MHz | 1.000 GHz 1.000 MHz 909,59270 MHz -50.86 dBm | -25.66 dB 30,000 MHz 1.000 GHz | 1.000 MHz 918,80810 MHz | -50,92 dém -25.92 dB
1.000 GHz | 2,550 GHz 1.000 MHz 2.12018 GHz ~51.02 dBm | -26.02 dB 1.000 GHz 2,550 @Hz | 1.000 MHz 2.54042 GHz | -31.27 dBn 27 dB
2,640 GHz 3.000 GHz 1,000 MHz 2.66474 GHz -50.29 dBm -25.28 dB 2.640 GHz 3.000 GHz 1,000 MHz 2.64783 GHz -48.47 dBém -23.:47 dB
2,000 GHz 7.000 GHz 1.000 MHz 6.86527 GHz -45,12 dBm -20.12 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.87227 GHz -45,15 dBm -20.15 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.75778 GHz -47.83 dBm 22,83 d& 7.000 GHz 10,000 GHz 1.000 MHz 9.75679 GHz -47.66 dBm -22.66 dB
10.000 G 14.000 GHz 1,000 MHz 13.73228 GHz 46,40 dBm -21.40 dB 10.000 GHz 14.000 GHz 1,000 MHz 13.78478 GHz -46,26 dBm -21.26 0B
14,000 GHz | 18,000 GHz 1.000 MHz 1574053 GHz. -43,19 dBm | 14.000 GHz 18,000 GHz | 1,000 MHz 15,72553 GHz | -43.29 dBim -18.20 dB
18,000 GHz | z | GHz 1.000 MHz 19.02514 GHz -44.04 dBm | 18.000 GHz .000 GHz | 1.000 MHz 19.91214 GHz | -43.05 dBm -16.95 dB |
[ i ) Ready WM AN il 1 Ready WA y
Date:14 MAR 2017 19:39:01 114MAR 2017 19:39:53
Sporton International (KunShan) INC. Page Number 1 A340 of A371
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 31, 2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : IHDT56WCH1

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LASB.

FCC RF Test Report Report No. : FG721503B

LTE Band 38 / 10MHz

Middle Channel / QPSK Middle Channel / 16QAM

Spectrum [D%J Spectrum [u%;'
Ref Level 0,00 dém  Offset 8.12 dB Mode Auto Swesp Ref Level 0,00 dém  Offset 8.12 dB Made Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgRwr @1 sugPuwr
Limit ¢heck FAJL Limit ¢heck FAIL
FPHRIGHS: B AR -10 dBme—PHREGHS BS: AR
-20de
LINE ABS . | SPURIOUS. LINE_ABS_
-40 denm
- Py ‘ .y
= Bl
-60-d -60.d
-70 dBm -70 dém
-20 dem -80 dem
-90.d -9o.d
Start 9.0 kHz 58009 pts Stop 27.0 GHz Start 9.0 kHz 58009 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit Rangelow | RangeUp | REBW [ Frequency | Powerabs | ALimit
9.000 kHz 30.000 MHz 1,000 MHz 16.49400 kHz" = d 12.73 dB* 9.000 kHz 30.000 MHz 1,000 MHz 31.48201 kHz" -12.34 dBm™ 12.66 d
30.000 MHz 1,000 GHz 1.000 MHz 977.45877 MHz -50.91 dBm -25,91 dB 30.000 MHz 1.000 GHz 1.000 MHz 944.01049 MHz -50.73 dBm -25,73.dB
1,000 GHz 2,550 GHz 1,000 MHz 2.54593 GHz -46.87 dBm -21.87 d& 1,000 GHz 2,550 GHz 1,000 MHz 2.54826 GHz -42,13 dBm -17.13. dB
2,640 GHz: | 3,000 GHz 1.000 MHz 2,64315 GHz -42.88 dBm -17.88 dB 2,640 GHz 3.000 GHz | 1.000 MHz 2,66600 GHz | -48.21 dém -23.21 dB
3.000 GHz | 7.000 GHz 1.000 MHz 6.84977 GHz -45.10 dBm -20.10 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.83777 GHz | -45.07 dBm -20.07 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.73829 GHz -47.78 dém -22.78 d& 7.000 GHz 10,000 GHz 1.000 MHz 9.74628 GHz -47.91 dBm -22,91 dp
10,000 GHz 14.000 GHz 1,000 MHz 13.73178 GHz -48.68 dBm -21.88 dB 10,000 GHz 14.000 GHz 1,000 MHz 13.78978 GHz -46,31 dBm -21.31 dB
14,000 GHz 18,000 GHz 1.000 MHz 1574253 GHz -42,01 dbm -17.81 db 14,000 GHz 18,000 GHz 1.000 MHz 1572853 GHz -43.11 dBm -18.11 dB
15,000 GHz 27.000 GHz 1.000 MHz 19.83914 GHz -44,17 dBm -19.17 d& 18,000 GHz £7.000 GHz 1.000 MHz 19.9206% GHz -44.00 dBm -19.00 dB
i g ..
| J1 ] Ready y J1 ] Ready CRMAMARND y

Date:14 MAR 2017 19:40:54

:14MAR 2017 19:41:46

Highest Channel / QPSK

Highest Channel / 16QAM

FCC ID : IHDT56WCH1

Spectrum [u\? Spectrum [mq:
Ref Level 0,00 dBm  Offset 8.12 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 8:12 dB Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvaPwr @1 AvgPur
Limit ¢heck FAIL Limit ¢heck FAfL
PGS e 10 AR PORISUS .
-20 dem
LINE_ARE_ URIOUS_ LINE_ARS_
404
" s i
-60dB
704
-80 dem -80 dem
-90-dB a0 dB
Start 9.0 kHz 58000 pts Stop 27.0 GHz | [|[Start 9.0 kHz 58000 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW [ Frequency. |  Pawerabs | Rangelow | Range Up RBW [ Frequency |  Powerabs | ALimit
0.000 kHz 30,000 MHz 1,000 MHz 46.47001 kHz" -15:50 dBm™ 9,000 kHz 30,000 MHz 1,000 MHz 16.49400 kHz* -12.37 dBm™ 12.63 dB*
30,000 MHz | 1.000 GHz 1.000 MHz 877.59870 MHz -50.83 dBm | 30,000 MHz 1.000 GHz | 1.000 MHz 012,98601 MHz | -50,72 dBm -25,72 B |
1,000 GHz | 2,550 GHz 1,000 MHz 2.13412 GHz -50,82 dBrn | 1,000 GHz 2,550 GHz | 1,000 MHz 2.12637 GHz | -50.90 dBn -25.00 B
2,640 GHz 3,000 GHz 1.000 MHz 264657 GHz -30.17 dBm 2.640 GHz 3,000 GHz 1,000 MHz 2,64801 GHz -28.48 dBm -3.48 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.84627 GHz. -45.00 dBm 3.000 GHz 7.000 GHz 1,000 MHz 6.88826 GHz -45.08 dém -20.0a dp
7.000 GHz 10,000 GHz 1.000 MHz 9.77179 GHz -47. 7.000 GHz 10,000 GHz 1.000 MHz 9.77378 GHz -47.680 dBm -22.80 db
10,000 GHz 14.000 GHz 1,000 MHz 13.75378 GHz 46, 14.000 GHz 1,000 MHz 13.78478 GHz -21.60 dB
14,000 GHz 18,000 GHz 1,000 MHz 15,75403 GHz 18,000 GHz 1000 MHz 15,74053 GHz -18.,05 db
18,000 GHz | 27,000 GHz 1,000 MHz 19.92364 GHz .000 GHz | 1,000 MHz 19.92164 GHz | -18,79 6B |
[ i ] Ready 4l ] Ready WA 4
Date:14 MAR 2017 19:42:41 :14MAR 2017 19:4335
Sporton International (KunShan) INC. Page Number 1 A341 of A371
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 31, 2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 38 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 1007100

Offsat 8.12 dB

Mode Auto Swesp

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 8,12 dB

Made Auto Sweep

Date:14 MAR 2017 19:44:38

:14MAR 2017 1945

@1 AvgPwr @1 AvgPwr
Limit ¢heck FAfL Limit ¢heck FAfL
FPHRIGHS, S A -10 dEme—$PHRISHS B5: A
-20dB
LINE ABS . | SPURIOUS. LINE_ABS_
| -40 dBm
-~ A o .
ELE
-60.d|
-70 dem
-80 dem
-90.di
Start 9.0 kHz 58009 pts Stop 27.0 GHz Start 9.0 kHz 58009 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Frequency | Powerabs | Rangelow | RangeUp | REBW [ Frequency Power Abs | ALimit
9.000 kHz 30.000 MHz 1,000 MHz 16.49400 kHz" -12.33 dBm* 9.000 kHz 30,000 MHz 1,000 MHz 16.49400 kHz" -12.29 dBm* 12.71 dB*
30,000 MHz 1,000 GHz 1,000 MHz 964,37031 MHz -50,62 dem 30,000 MHz 1.000 GHz 1,000 MHz 887.77861 MHz -50,92 dBm -25.92 dB
1,000 GHz 2,550 GHz 1,000 MHz 2.54090 GHz -34.61 dBm 1,000 GHz 2,550 GHz 1,000 MHz 2.54438 GHz -44.92 dBm -19.92 dB
2.640 GHz: | 3.000 GHz 1.000 MHz 2.98245 GHz -50.31 dém | 2.640 GHz 3,000 GHz | 1.000 MHz 265700 GHz | 48,17 dBm -23,17.d8
3.000 GHz | 7.000 GHz 1.000 MHz 6.85327 GHz -45.06 dBm | 2.000 GHz 7.000 GHz | 1.000 MHz 6.86877 GHz | -45.02 dBm -20.02 g8
7.000 GHz 10,000 GHz 1.000 MHz 9.77373 GHz -47.72 dBm 7.000 GHz 10,000 GHz 1.000 MHz 9.75673 GHz -47.68 dbm -22.69 db
10,000 GHz 14,000 GHz 1,000 MHz 13,79878 GHz 46,30 dBm 10,000 GHz 14,000 GHz 1,000 MHz 13,79178 GHz 46,46 dBm 21,46 dB
14,000 GHz 18,000 GHz 1.000 MHz 15,71554 GHz 43,22 dbm 14,000 GHz 18,000 GHz 1.000 MHz 15,75203 GHz 43,09 dBm 16,09 dB
18,000 GHz 27,000 GHz 1.000 MHz 18.85164 GHz -43.96 dBm 18,000 GHz £27.000 GHz 1.000 MHz 19.92414 GHz -43.86 dBm -18.86 dB
o g -
[ il | Ready P J1 1 Ready LT 4

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spectrum

Ref Level 0,00 dém  Offset 8.12 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 8.12 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avabwr @1 AvgPur
Limit ¢heck FAIL Limit ¢heck FAfL
PGS e 10 AR PORISUS .
-20 dem
" LINE_ARS_ URIOUS_ LITNE_ABS_
404
ity A o, I
- i |
-60-dB
704
-80 dem: -80 dBm
-90-dB -90.dB
Start 9.0 kHz 58009 pts Stop 27.0 GHz Start 9.0 kHz 58009 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW [ Frequency. |  Pawerabs | ALimit Rangelow | Rangeup | RBW [ Frequency |  Powerabs | ALimit
9.000 kHz 30.000 MHz 1.000 MHz 16.49400 kHz™ -12.35 dBm* 12.65 dB* 9.000 kHz 30.000 MHz 1.000 MHz 31.48201 kHz* -12.32 dBm™* 12.68 dB*
30.000 MHz | 1.000 GHz 1.000 MHz 914,92504 MHz -51.02 dam | -26.03 db 30,000 MHz 1.000 GHz | 1.000 MHz 997,33383 MHz | -50,60 dBm -25,80 dB |
1,000 GHz | 2,550 GHz 1,000 MHz 2.54700 GHz -43.18 dBm | -18.18 dBb 1,000 GHz 2,550 GHz | 1,000 MHz 3,54400 GHz | 45,77 dBm -20,77 dB
2.640 GHz 3,000 GHz 1.000 MHz 2.66726 GHz -47.22 dBm -22.22 dB 2.640 GHz 3.000 GHz 1,000 MHz 2.64513 GHz -32.78 dém -7.78.d8
3.000 GHz 7.000 GHz 1,000 MHz 6.87027 GHz. -45.12 dBm -20.18 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.88526 GHz -45.07 dém -20.07 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.73279 GHz -47. 77 dB 7.000 GHz 10,000 GHz 1.000 MHz 9:76029 GHz -47.89 dBEm -22.89 db
10,000 GHz 14.000 GHz 1,000 MHz 13.75578 GHz —46, 49 db 14,000 GHz 1,000 MHz 13.76978 GHz -21.:43 dB
14,000 GHz 18,000 GHz 1.000 MHz 1573203 GHz 8.20 dB 18,000 GHz 1.000 MHz 15 75703 GHz -18.02 dB
18,000 GHz | 27.000 GHz 1,000 MHz 19.34164 GHz 000 GHz | 1,000 MHz 19,92364 GHz | -19,00 dB |
[ i ] Ready 4l ] Ready WA 4
Date:14 MAR 2017 19:46:55
Sporton International (KunShan) INC. Page Number 1 A342 of A371
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 31, 2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : IHDT56WCH1

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 38 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum [D%J Spectrum [u%:
Ref Level 0,00 dém  Offset 8.12 dB Mode Auto Swesp Ref Level 0,00 dém  Offset 8.12 dB Made Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgRwr @1 sugPuwr
Limit ¢heck FAJL Limit Gheck FAIL
10 dBrmE—HRHRISHS vt AT 10 dBrE—fPHRIGHS+ 35— At
-20 dB -20de
SPURICLIS, LINE ABS | SPURIQUS. LINE_ABS
-40 dBm -40 denm
P A " o, Arcing
i S
-60.d -60.d
-70 dBm -70 dém
-20 dem -80 dem
-90.d -9o.d
Start 9.0 kHz 58009 pts Stop 27.0 GHz Start 9.0 kHz 58009 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit Rangelow | RangeUp | REBW [ Frequency Power Abs | ALimit
9.000 kHz 30.000 MHz 1,000 MHz 16.49400 kHz" -12:47 dBm* 12.53 dB* 9.000 kHz 30.000 MHz 1,000 MHz 16.49400 kHz" -12.43 dBm™ 12.57 dB*
30.000 MHz 1,000 GHz 1.000 MHz 92946777 MHz -50.94 dBm -25,94 dB 30.000 MHz 1.000 GHz 1.000 MHz 933.34583 MHz -50.85 dem -25.85dB
1,000 GHz 2,550 GHz 1,000 MHz 2.31155 GHz -50.92 dBm -25.92 dB 1,000 GHz 2,550 GHz 1,000 MHz 2.54322 GHz -50.36 dBm -26.36 dB
2,640 GHz: | 3,000 GHz 1.000 MHz 2,64081 GHz -30,00 dBm | -5,00 de. 2,640 GHz 3.000 GHz | 1.000 MHz 2,64171 GHz | -28.43 dém -3.48 di
3.000 GHz | 7.000 GHz 1.000 MHz 6.86427 GHz -45.12 dBm | -20.12 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.88626 GHz | -45.16 dBm -20.16 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.73879 GHz -47.72 dBm -22,72 db 7.000 GHz 10,000 GHz 1.000 MHz 9.81028 GHz -47.58 dBm -22,58.dB
10,000 GHz 14.000 GHz 1,000 MHz 13.75278 GHz 48,48 dBm -21,48 dB 10,000 GHz 14.000 GHz 1,000 MHz 13.74928 GHz 46,48 dBm -21.48 dB
14,000 GHz 18,000 GHz 1.000 MHz 1574653 GHz -43,30 dbm 18,30 db 14,000 GHz 18,000 GHz 1.000 MHz 1576453 GHz -43,18 dBm -18.18 dB
15,000 GHz 27.000 GHz 1.000 MHz 19.92914 GHz -44.10 dBm -19.10 d& 18,000 GHz £7.000 GHz 1.000 MHz 19.93014 GHz -43.96 dBm -18.96 dB
| il ] Ready WM 7| il ] Ready RN W y

Date:14 MAR 2017 19

:14MAR 2017 19:49:52

LTE Band 38 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum [E%I/ Spectrum [mV:,-
Ref Level 0.00 dBm  Offset 8.12 dB Mode auto Sweep Ref Level 0.00 dBm  Offset 8:12 ¢ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 augPwr @1 augpwr
Limit ¢heck FAIL Limit ¢heck FAfL
10 48 : 5 A Ak 1843 NE_ABE rakt
-20 dBrm-
SPURIOUS_ LINE_ARE_ _NE_sRE_
-40 d
" ey - u
it - e b,
-50-dB
70d -70d
S0 d -80d
-o0-dB -0.ds
Start 9.0 kHz 58009 pts Stop 27.0 GHz | |[[Start 9.0 kHz 58000 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW [ Fraguency |  Pawerabs | ALimit Rangelow | Rangeup | RBW [ Frequency |  Powerabs | ALimit
9.000 kHz | 30.000 MHz 1.000 MHz 16.49400 kHz* -12.36 dBm* | Z.64 dB* 9.000 kHz 30.000 MHz | 1.000 MHz 16,4400 kHz" | 2 12.76 dB*
30.000 MHz | 1.000 GHz 1.000 MHz 912,50125 MHz -50,77 dBm | -25,77 dB 30,000 MHz 1,000 GHz | 1.000 MHz 961.46177 MHz | -25.95 d
1.000 GHz | 2,550 GHz 1.000 MHz 2.53431 GHz ~26.40 dBm | -1.40 dB 1.000 GHz 2,550 @Hz | 1.000 MHz 2.52346 GHz | -24.60 dB
2,640 GHz 3.000 GHz 1,000 MHz 2,64513 GHz -36.70 dBm -11,70 dB 2.640 GHz 3.000 GHz 1,000 MHz 2.64585 GHz -14.64 dB
2,000 GHz 7.000 GHz 1.000 MHz 6.86677 GHz -45,15 dBm -20.15 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.85727 GHz -20.26 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.744209 GHz -47,6% dBm 22,69 d& 7.000 GHz 10,000 GHz 1.000 MHz 9.74579 GHz -ez.74 dB
10.000 G 14.000 GHz 1,000 MHz 13.81977 GHz -46.60 dBm -21.60 dB 10.000 GHz 14.000 GHz 1,000 MHz 13.82827 GHz -21.60 dB
14,000 GHz | 18,000 GHz 1.000 MHz 1575253 GHz. -43.27 dBm | -18.27 db 14.000 GHz 18,000 GHz | 1,000 MHz 15,75553 GHz | -18.04 dB
18,000 GHz | z | GHz 1.000 MHz 19.03364 GHz -43.88 dBm | 18.000 GHz .000 GHz | 1.000 MHz 19.93764 GHz | 5 ¢ -16.95 dB |
[ i ) Ready WM AN il 1 Ready WA y
Date:14 MAR 2017 19:51:00 114MAR 2017 195222
Sporton International (KunShan) INC. Page Number 1 A343 of A371
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 31, 2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : IHDT56WCH1

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 38 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum [D%J Spectrum [u%;'
Ref Level 0,00 dém  Offset 8.12 dB Mode Auto Swesp Ref Level 0,00 dém  Offset 8.12 dB Made Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgRwr @1 sugPuwr
Limit ¢heck FAJL Limit ¢heck FAIL
FPHRIGHS: B AR -10 dBme—PHREGHS BS: A
-20de
LINE ABS . JRIQUS. LINE_ ABS_
-40 denm
s || : i
-60.d -60.d
-70 dBm -70 dém
-20 dem -80 dem
-90.d -9o.d
Start 9.0 kHz 58009 pts Stop 27.0 GHz Start 9.0 kHz 58009 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit Rangelow | RangeUp | REBW [ Frequency | Powerabs | ALimit
9.000 kHz 30.000 MHz 1,000 MHz 16.49400 kHz" -12.30 dBm* 12.70 dg* 9.000 kHz 30.000 MHz 1,000 MHz 31.48201 kHz" -12.24 dBm* 12.76 dB*
30.000 MHz 1,000 GHz 1.000 MHz 93140880 MHz -50,77 dBm -25,77 dg 30.000 MHz 1.000 GHz 1.000 MHz 938,19340 MHz -50.72 dem -25,72 dB
1,000 GHz 2,550 GHz 1,000 MHz 2.53508 GHz -48.97 dBm -23.97 dB 1,000 GHz 2,550 GHz 1,000 MHz 2.53470 GHz -46.36 dBm -21.36 dB
2,640 GHz: | 3,000 GHz 1.000 MHz 2,65070 GHz -38,15 dBm | -13,15 dB 2,640 GHz 3.000 GHz | 1.000 MHz 2,65034 GHz | -40,32 dém -15,32 dB
3.000 GHz | 7.000 GHz 1.000 MHz 6.86377 GHz -44.71 dBm | -19.71 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.86377 GHz | -44.96 dBm -12.96 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.75223 GHz -47.81 dBm -22;81 db 7.000 GHz 10,000 GHz 1.000 MHz 9.75729 GHz -47.63 dbm -22,63.dB
10,000 GHz 14.000 GHz 1,000 MHz 13.78378 GHz 48,51 dBm -21.51 dBb 10,000 GHz 14.000 GHz 1,000 MHz 13.76128 GHz 46,53 dBm -21.53 dB
14,000 GHz 18,000 GHz 1.000 MHz 1574453 GHz -43,16 dbm -18.16 db 14,000 GHz 18,000 GHz 1.000 MHz 1574553 GHz -43.13 dBm -18.13 dB
15,000 GHz 27.000 GHz 1.000 MHz 18.91764 GHz -43.98 dBm -18.98 dB 18,000 GHz £7.000 GHz 1.000 MHz 19.9336% GHz -44.00 dBm -19.00 dB
i g ..
| J1 ] Ready 7| J1 ] Ready CRMAMARND y
:14MAR 2017 19:54:48

Date:14 MAR 2017 19:53:47

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum [u\? Spectrum [mq:
Ref Level 0,00 dBm  Offset 8.12 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 8:12 dB Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvaPwr @1 AvgPur
Limit ¢heck FAIL Limit ¢heck FAfL
10 dBre—PRESHE e 10 AR PORISUS .
-20 dBm -20 dem
LINE_ARE_ URIOUS_ LINE_ARS_
404
- | N s, _—
st i
60°dB -60dB
70d -70d
-80 dem -80 dem
-90-dB a0 dB
Start 9.0 kHz 58000 pts Stop 27.0 GHz | [|[Start 9.0 kHz 58000 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW [ Frequency. |  Pawerabs | Rangelow | Rangeup | RBW [ Frequency |  Powerabs | ALimit
0.000 kHz 30,000 MHz 1,000 MHz 16.49400 kHz" -15:33 dBm™ 9,000 kHz 30,000 MHz 1,000 MHz 16.49400 kHz* -12.37 dBm™ 12.63 dB*
30,000 MHz | 1.000 GHz 1.000 MHz 922,19840 MHz -50.83 dBm | -25.93 dB 30,000 MHz 1.000 GHz | 1.000 MHz 032,37631 MHz | -50,89 dBm
1,000 GHz | 2,550 GHz 1,000 MHz 2.54826 GHz -49.94 dBmn | -24.04 dB 1,000 GHz 2,550 GHz | 1,000 MHz 2.53973 GHz | -45.27 dBm -20.27 dB
2,640 GHz 3,000 GHz 1.000 MHz 2.64003 GHz -25,02 dBm -0.02 dB 2.640 GHz 3,000 GHz 1,000 MHz 2,67229 GHz -36.95 dBm -11.95 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.87827 GHz. -45.12 dBm -20.19 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.84577 GHz -45.08 dém -20.0a dp
7.000 GHz 10,000 GHz 1.000 MHz 9.74379 GHz -22,71 db 7.000 GHz 10,000 GHz 1.000 MHz 9.79678 GHz -47.680 dBm -22.80 db
10,000 GHz 14.000 GHz 1,000 MHz 13.80477 GHz -21.65 db 14.000 GHz 1,000 MHz 13.78228 GHz -46.51 dBm -21.51 B
14,000 GHz 18,000 GHz 1,000 MHz 15,75308 GHz -17.85 db 18,000 GHz 1000 MHz 15,74103 GHz -43.,01 dBm -18,01 dB
18,000 GHz | 27,000 GHz 1,000 MHz 19.95264 GHz .000 GHz | 1,000 MHz 19.92364 GHz | s -19.08 dB |
[ “ Ready i ] Ready WA 4
Date:14 MAR 2017 19:58:19
Sporton International (KunShan) INC. Page Number 1 A344 of A371
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 31, 2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : IHDT56WCH1

Report Template No.: BU5-FGLTE Version 1.6



ee FCC RF Test Report Report No. : FG721503B

SPORTON LASB.

LTE Band 41 / 5MHz
Lowest Channel / QPSK Lowest Channel / 16QAM

Spac ==

Made Autn Swesp Ref Level 0.00 dir offsat 7,02 ap Mode Autn Swesp
= Count 300/100

Speclrim

RefLevel 0.00 g3m  Offsat

SalL T i
q—)wl
Linwit fhack FaAfL Lok ifhnck Faf
]. e e : FabL .10 dBr |ecey .- H
- 20 dbrm
5_LIFIE_AE IS, INE_ABS_ 1 I
=40 dBr
A N | ——
- = — - = || B —a > T
=0 clr
70 dEm H
=00 dim =0 dim
20 dEm .20 dbm | I —
fitart 9.0 kiHz Stop 22,0 GHz SHO0S pts Stop 27.0 GHz
i Spurious Emissinns
Range Low | Range Low | | Freguanicy | Pawerabs | ALimit |
9000 kHz %000 ez : 354 H2* - N i

30,000 MHz |

1000 8T |
1 i
1 A,
L.000 M
1.000 M

18 530w ||
-19 .32 d8

Caitar & MAR-Z0YT. 116718

Middle Channel / QPSK Middle Channel / 16QAM

Spac

Made Autn Swesp Ref Leval 0 diyr offsat 7,02 ap Mode AUt Swesp
S Count §00/100

Spactrur

RefLevel 0.00 d3m  Offsat

Sal Tount 100/
1 AP gEwr
Linwit ffhak FaAfL Limik ik Faji
o st oy BN e g SO U / . |
], 20 b
s ‘.: IE_AE %, LINE ABS 1 1
, - e - Ty Ao
=10 dir
7 dEm -
20 dEm =0 dBmm
20 dBm 20 dim —
Start 9.0 kHz Stop 27,0 GHz .'S'_l;l_n 9.0 kHz SA00Y pts 5"2“2 7.0 GHz
| Bpurious Emisslons Spurious Emissions
Range Low | | .l\thﬂ! _ | Range I.f_.lw |  mangewup | |
m’;‘;’;’:‘ll:]:; | ] 9.000 hHr
-43.30 dbm —1u 3508 ||
1.000 Mz 4429 dBm -19.39 a8
T . =
5 Cute: & MARZOYT 11 S0
Sporton International (KunShan) INC. Page Number 1 A345 of A371
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 31, 2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : IHDT56WC1 Report Template No.: BU5-FGLTE Version 1.6



SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 41 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Speclrim

Lt fhark

SR

Ref Level 0.00 dém  Offset 7 Made Auto Swesn Ref Level 0.00 dim  Offset 7.02 a8 Mode Auto Sweep
SaL Count 300,400 = unt 3004100
1 AVGEw T
FaAfL Lhwit il FaNL |

=10 dir

0 oy

& LINE_ABS_

&0da

-TU dBm 70 dEm s
=0 dBm =0 dim
=0 dBm .20 dbm -

Htart 9.0 kHz

Stop 22,0 GHz ftart 9.0 IGE

58002 pts Stop 27.0 GHz

[ Gpurious Emissions

IF3|:||||'||=u| Emissions

Range Low | | Eregjuency | Power Ab: | ALlnilt Range Low Range Up | | ALimit
9000 WHz | 2 15 =241 £1.5% dhme EE 3000 iz =0.000 Wi 3 ] |
0,000 MHz ABm 0% dBrm |
1.000 SHz =513 didm dBrmy
1 Gz =20 B

44

Diate & MARLIL

1.000 M 1925154 GHa 16 dim -10.18 d&
Heady LALLLELEL] a &
Cate & MAR Catnr & MAR-Z0VT 1 EON S0
LTE Band 41/ 10MHz
Lowest Channel / QPSK Lowest Channel / 16QAM
Spacirum
Ref Level 0.00 ddm  Offset 762 o8 Male Auto Swesp Ref Level 0.00 dim  Offset 7,02 B Mode Auto Sweep
SEL Tount 100,400 unt 30/ 00
1 AvgDwr gEwr
Limit fheck FAfL Limik ik Fajl |
10 ABrri—bk i FakL 10 e h = | !
. b . T
% LINE_ANS_ 1
L = - = e
Gtart 9.0 kHz Stop 27,0 GHz Stort 9.0 kHz SHO0Y pts Stop 27.0 GHz
| Bpurious Emisslons Spurious Emissions
i
Range Low | | Power Ab | ALk | Range Low | Rangeup | | Poawsr Alis |
9000 kH2 | 18 00 i -k 1B * £ 9F dR* 2.000 higr IO Ak = ol
0,000 MHz Q1588455 MH: S0.94 sbm -25.04 dBb 1E dBrm |
1,000 GHz 2 13868 GHz -3131 gRm 96 dBm
b
e |
~4& (14 dBm
¥ | -21.04 4B ~4f. i1, lEm &
14,000 GHz 10,000 GHz 1,000 Mizz -18.52 de -3, 24 dBm ~Ia A48 0
18.01 s 27,080 GHz 1 B00 M ~19.42 di || 1.000 M 4436 dBm ~19.38 dB
1 LLLLE LR a &

Caite: & MAR-Z0VT. 120458

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WCH1

Page Number 1 A346 of A371
Report Issued Date : Mar. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 41 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Speclrim

Spac

4213 MHz
15040 GHz

0.5 dbm
dim

1847 dB ||

Ref Level 0.00 dam  Offset 762 o8 Male Auto Swesp Ref Level 0.00 dim  Offset 7,02 B Mode Autn Sweep
SGL Taunt 100,500 €61 Count 3100/100
1 AygPwr [@1 aygiir
bt o FAFL Limit (hack FaNL
A0 A Fhp L0 AR b £ bt -
20 e 20 dbm
> LIfIE_AE 5. LINE_ABS_ 1 I
s - _ - | p——— e - - iz x
=0 clr
70 dEm H
=00 dim =0 dim
20 dEm .20 dbm | I—]
3 z
start 9.0 .kHz 58005 pts Stop 27,0 GHz start 9.0 .lui- SHODE pts
[ Gpurious Emissions IRpllHnul Emissions
Rangelow |  Rangebp | Ereguency | Powerabs | Range Low | | Pawer Abs |
900 kHE | 300, 000 MHz 3 izt ~£1.99 dim= r -

=1d41 on

S L0500 M ~43, 41 dem
~44.17 dam -12.17 d8l | 1.000 M 44,35 dim -15.35 dB
T e ) 2
Cate & MAR 120533 Dt & MAR-Z0YT. 1E06-26
Highest Channel / QPSK Highest Channel / 16QAM
Spactrur Sp | e
Ref Level 0.00 dam  Offset 762 o8 Mate AUt Swesn Ref Level 0.00 dim  Offset 7,02 a2 Mode Auto Sweep
Sal Tount 300,800 L
1 AP R
it FaAfL Lt ik Fai
A0 4B M Fhkt A0 Bt A |
20 b
LIFlE_AB 5_(TNE_ABS_ 1 I
A adniiin s ol . -
=0 dbir
7 dEm -
=0 dim =0 dBm
20 dBm =0 dom | I
Htart 9.0 kHz Stop 27,0 GHz Start 9.0 kiHz SA00Y pts Stop 27.0 GHz
| Bpurious Emisslons I&pllﬂulil Emissions
Rangelow | Rangebp | | Range Low | | Freguancy | PaweraAbs | ALl |
9000 hHE | 30,003 MHz = z : ] i 2r | - 07

170 e ||
1845 o8
~19.44 a8

L0500 i
1.000 mMps

Cate & MAR

-

Lty

O ) =

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WCH1

Page Number 1 A347 of A371
Report Issued Date : Mar. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 41 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Speclrim

Spac

Offset 702 da Made Autn Swesp

Ref Level 0.00 dam

Ref Level 0.00 difr

offsat 7,02 ap Mode Autn Swesp

SGL Taunt 100,500 unt 100100
1 AygPwr [@1 aygiir
bt o FAFL Limit (hack FaNL
A0 B - dmps L0 AR b s -
20 e 20 dbm
> LIfE_AES 5. LINE_ABS_ 1 I
il P et .
=0 clr
70 dEm H
=00 dim =0 dim
20 dEm .20 dbm | —
3 z
start 9.0 .kHz 58005 pts Stop 27,0 GHz start 9.0 .lui- SHODE pts
[ Gpurious Emissions IRpllHnul Emissions
Rangelow |  Rangebp | Power Abs | ALlnilt | Range Low | | Frequency
9000 kHz - . PR | %000 ez t

12434

Cate & MAR

SH43 45 gBm L.000 Miax
44 aam 1.000 M
neady  WRRRLELN) W j

Caiter & MAR-Z0YT. 13:44.37

Middle Channel / QPSK

Middle Channel / 16QAM

1E4E1 MH:
L5088 GHz

b o
~44.40 gam

&

Spactrur Sp bl
Ref Leve| 0.00 g3 Offset 702 oa Maie Autn Sweep RefLevel 000 dim  Offset 7,02 a8 Mode Auts Sweep
SoL Count 100/200 ]
1 AP R
Linit 1 FafL Lt ik Fai
A0 dB " Fakt A0 bt Mty |
20 b
LIFlE_AES & LINE_ABS_ 1 I
A o A
=0 i
7 dEm -
=0 dBm 20 dim
=0 dBm 20 dom | Il i
start 9.0 kHz 58009 pts Stop 27.0 GHz | ([l Start 9.0 kHz SHODY pts Stop 27.0 GHz
| Bpurious Emisslons I&pllﬂulil Emissions
Rangelow | Rangebp | REW | | ALkl | Rangelow |  RangeUp | REW | Freguency | Powsrabs | Al |
9 000 ke 30 000 MHz =i : S0 ] 364 2 | ~12 {4 = |

L0500 i
1.000 mMps

Meady

Cate & MAR

T )

Caiter & MAR-Z0YT. 13:45 28

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WCH1

Page Number 1 A348 of A371
Report Issued Date : Mar. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 41 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Speclrim

Lt fhark

Ref Level 0.00 dém  Offset 7 Made Auto Swesn Ref Level 0.00 dim  Offset 7.02 a8 Mode Auto Sweep
SaL Count 300,400 = unt 3004100
1 AVGEw T

Fal Lhwit il FaNL

SR

=10 dir

0 oy

1 b
IE_AES _ LINE _ABS | I
e - o o == e e
&0dn
70 dEm =70 dEm '
=0 dEm =0 dim
-20 dEm -20 dimn .
Gtart 9.0 kHz SHI0G pts Stop 27,0 GHz Stort 9.0 kiz SH00Y9 pts Stop 27.0 GHz
[ Gpurious Emissions IF3|:||||'||=u| Emissions
Range Lowt | | Freguency Povier Abs | ALkl Range Low | Range Up | Pawir Alis | Abimi
3000 hHe | ] = SO0t 1704 dBme 2 %000 ez ERe T ~11 fEm* 1 i
0,000 MHz 20 dBrm |
1,000 GHz 15 dBm
2 Shiz dim

a7 A1 dEm |

Diate & MARLIL

13,80 F ~36.74, dEm
574 ~4340 gBm -18.30 dg ~43.51 dim =18.51 o8
1821014 GHz 44,29 dBm -12.23 8 || 1.000 Mia 44,35 dim -19.35 a8
weady QRERRRNNN A : ) #
Cate & MAR Caiter & MAR-Z0YT. 13:48 28
LTE Band 41 / 20MHz
Lowest Channel / QPSK Lowest Channel / 16QAM
Spacirum
Ref Level 0.00 d8m  Offset 702 oa Mate Auto Swesn Ref Level 0.00 dim  Offset 7,02 aB Mode Auto Sweep
Sal Tount 300,800 unt 3007190
1 Avghwe T
Limit fheck FAfL Limik ik Fajl |
10 Bkt " Giaks g | : | !
i b . T
5, LINE_ABS_ I
40 By
. | ———r i . o edndie
Start 9.0 kHz Stop 27,0 GHz | || Stort 9.0 kifz 5SB00Y pts Stop 27.0 GHz
| Bpurious Emisslons Spurious Emissions
i
Range Low | | Power Ab | ALkt | Range Low | Rangeup | RBW | Ereguency | PawerAbs | ALlmi |
9000 kH2 | ? =1 1B ST AAE] 3000 b 100 M 1000 M kliz* = 1 &&m? 12 f
0,000 MHz 21,10 dBm |
1,000 GHz -51 15 dBm
diim
8 |
-47 B I}
3 i 1 4 7 4 {Bm =21.62 dB
14,000 GHz 10,000 GHz 1.000 ez ~471,40 gBm 16, F4B03 Gf -3 47 dim ~I8.47 o8
18.0 s 27,080 GHz 1 0oO M 4444 dBm 1.000 M 314 43.95 dbm -18.95 d6
[CE T : eady  ERMNRREN #

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WCH1

Page Number 1 A349 of A371
Report Issued Date : Mar. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 41 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Speclrim Spac
Ref Level 0.00 dam  Offset 762 o8 Male Auto Swesp Ref Level 0.00 dim  Offset 7,02 B Mode Autn Sweep
SaL Tount 100/100 €61 Count 3100/100
1 AygPwr [@1 aygiir
bt o FaAfL Limit (hack FaNL
A0 A : Fhp L0 AR b £ bt -
20 e 20 dbm
LIfIE_AE 5. LINE_ABS_ 1 I
L2 =
=0 dBr
70 dEm H
=00 dim =0 dim
20 dEm -20 dim ——
3 z
start 9.0 .kHz 58005 pts Stop 27,0 GHz start 9.0 .lui- SHODE pts
[ Gpurious Emissions IRpllHnul Emissions
Rangelow |  Rangebp | Eregiency | Powerabs | ALk | Range Low | | Freguancy | PawerAbs |
900 kHE | 300, 000 MHz 16 =40 iaiz? - me [FRTE M| r 1 Ha® | - v
- v 5 50,93 dBm |
-51.92 dBm
B L0 Miaz ~43, 42 dbm
43,32 gBm - 1.000 Mia 44,31 dim
L) : LELLLE LR ﬂ &
Cate & MAR Caiter & MAR-Z0YT 1
Highest Channel / QPSK Highest Channel / 16QAM
Spactrur Sp bl
Ref Level 0.00 dam  Offset 762 o8 Male Auto Swesp Ref Level 0.00 dim  Offset 7,02 a2 Mode Auto Sweep
SEL Tount 100,800 L
1 AP R
Linit 1 FajL Lt ik Fai
A0 4B M Fhkt A0 Bt A |
20 b
LIFlE_AB & LINE_ABS_ 1 I
=40 dBr
" e, o ——— e
— - . Sk et ity =
=0 dbr
7 dEm -
=0 dim =0 dim
=20 dBm .20 dimn | I
Htart 9.0 kHz Stop 27,0 GHz Start 9.0 kiHz SA00Y pts Stop 27.0 GHz
| Bpurious Emisslons I&pllﬂulil Emissions
Fange Low | Range up | Power Abs | Range Low | RBW | Abimb
.00 kHz | 30,000 MH2 = g ] 0%
48,08 $Bim
6, 74 sEm
39 g LE00 Mz
~4421 dBm | 1.000 mMps
Weadr | UNRRRRNND W :

Cate & MAR

Caite: & MAR-Z0VT 135444

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WCH1

Page Number 1 A350 of A371
Report Issued Date : Mar. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 66 / 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

T

Dt T MARZOIT 04,3317

Meady

Spuetrum 5 ||
Ref Leval 0.0 offset 540 g Maide Autn Sweep offset 540 db Mode Auto Sweep
B1 avgPwr
FajL Lt .inm-r FaRL
ARG L9y T e — IIl||||'|I IBE A EANS 1
LINE_
dBr
! 5 S 1 " s
1 (I —— R i W T
70 el T
20 B T
i A0 dBTT |
Rrart 0.0 kHz 1007 pits Siop 100 GHe | || Start 0.0 kiz 41007 pits fitop 10,0 GHz
purious Emissions Epur]nus Emissions
Ronaeiow | Rengeup | Powsrabs | atimit | Ronge tow | Bongeup | RBW | F | powerabs | sviwit |
E 30.000 Mz 12 (3 diym® 0,11 an* . L.000 Mz : -1 0,08 dB*
il -41.43 dBl 1.900 Mz =41, 48 g8
1,000 MHz | 40 05 4B
100 P
0.000 GHz )N
12,000 GHz 11 09832 Gl
18,000 GHz 18,000 GHz 1000 Mz 15 50872 GH2

Qb 7 MARZ0TT 0438 17

Heady

Middle Channel / QPSK

Middle Channel / 16QAM

Cutw T MARF0T

Catm 7. MAR-Z0YT 04, 350

Speciru
Ref Level 0.00 d8m  Offset .40 o& Maie Autn Sweep offset 540 db Mode Auts Sweep
it ek FafL Lt -}nm-r Fafi
QLRSS L ARG L9y T ,‘Hlj = IIllII\'I---ﬂ. IBE A EANS 1
WG 1 INE_p)
i " . L » P
“ W e o L ——— N - t
e
~ [|[ 50 dBm— T
70 el T
30 B T
30 B A0 i
Srart 9.0 kHz 1007 s Stop 10,0 GHE | || Start 8.0 kix 41007 pits stop L0,0 GH7
prious Emissions Epur]aus Emkssions
Ranme Lows | | Froguency | Bangetow | Rongeup | HEW | Powar abs | AL
5.000 LHz 8. ¥To01 5.000 Lb= 30000 Mz - e G
30.000 Mz AE206 M | Bk
1.000 GHE 1.000 G
1.7 2 1.790 GHr
O GHz T
9,000 GHz 14,000 GHz 11.65100 GHz
13.00G GHZ 18,000 GHz 1 LG0 M 15 20632 GHz 18,000 GH: 1.000 Mz
il eady ] i &

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-

FCCID:

0512-5790-0958
IHDT56WC1

Page Number 1 A351 of A371
Report Issued Date : Mar. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 66 / 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Cate T MAR

Cutw 7. MARZ0TT

04.38:30

Spactrum ||
| 0.00 d2ém Offset .40 08 Made Autn Swesp offset & 40 dB Mode Autn Swesp
it 100
FaAfL Fal
et Eak nE_a@ £aky L
4 (|l 20 d&mn H .-
=440 dBbrm
- - " A
o = b
&0 dBm &0 Qb= T T
-7 i =70 el 1
20 B 20 dBm T
| |
0 dB | A0 dBr |
Rrart 0.0 kHz 1007 pits Stop 100 GHe || Start 9.0 kidz 41007 pits fitop 10,0 GHz
purious Emissions 'ﬁpur]nus Emissions
Rongelow | Rengeup | : | Powsrabs | ALimit | Rongetow | Rangeup | RELW | F | voweraby | ALFmiL |
J0. 000 MHz 12 49 dim* 30000 MRz 1.0500 Misz =1 N 0.0% ap*
aHz 1 GHz 1.000 Mz 41,43 aB
H 1 GHz 1000 MMz |
F.000
z -48,71 #Bm G,
13,000 GHT =4840 dBm 13,000 &
18,000 GHz 46 aBm 18,000 G 1.000 Mz

LTE Band 66 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

il

D D826

Cutw 7 MARZ0TT 04 3734

Speciru
offset 540 o8 Maue Autn Sweep Mode Auts Sweep
FajL Limit -|Juu-| Faf
ARG LY 1] "Hl‘ = Il INIE A EANS 1
' A | X
| a 1 ~ R
1 L - - = 1 e A - - (]
o dim T
20 dlBrr T
i 0 g |
Hrart 0.0 bz 1007 pits Siop 100 GHe | || Start 8.0 kiz 41007 pits ftop L0,0 GHz
purious Emissions Epurlnus Eimkssions
Rongelow | Rengeip | RBW | | Powarabs | | RongeLlow | Bongeup | REW | F | vowerabs | Al |
9.000 LHz 30,000 Mz ; 12 01 dhm" 30,000 MRz 1.000 M= e =135 dbim® 0,31 gB*
30,000 Mz 1000 Mz
9,000 GHr
9,000 GHz 15,000 GHz
13006 GHz 19,000 GHz 1000 Mz 18,000 fGHz 1.000 M

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WCH1

Page Number

1 A352 of A371

Report Issued Date : Mar. 31, 2017

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 66 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spuetrum 5 ||
Ref Leve| 0.00 g3 Offset 540 o8 Maide Autn Sweep offset &40 db Mode Auts Sweep
2al Count 100
AugPwr o @1 AygPwr
it ik FAJL Lt I|J||l|'r FafL
AN L AT Ak 411 _Ill||I|'I- IBE A EANS 1
& LINE_
4 [} -=n dEm—— - 4 4
41 BT
ks " o m Ll A PR
I s e e . | — ——, e .
-1 I &0 dnm— 1 T
-7 sl T
20 B T
i A0 dBTT i
Rrart 0.0 kHz 1007 pits Siop 100 GHe | || Start 0.0 kiz 41007 pits fitop 10,0 GHz
purious Emissions Epur]nus Emissions
Rongelow | Rengeup | BB | F | rowscabs | aimie | Rongetow | Rangeup | REW | E | powerabs | avimi |
: 30.000 Mz 1.000 Mz 403 bzt : .08 an* . L.000 Miar -12.53 dbin® B*
r 960, DE7EC MHz -41.25 di} 3
4255 4B
1 {154 8
1.000 M=z | 10 dB
1.000 nrz 11.80885 GHz 48,22 gam 3624 dB
1 0G0 M 15 90013 GHz 4851 dBm 3351 dB 1000 Mz 45 54 dim
J Ready LLLLLE S LT 23 1 j LLLLLLL] &
Cute 7. MAR.F0YT 04,5001
Highest Channel / QPSK Highest Channel / 16QAM
Spacirum
Ref Leve| 0.00 g3 Offset 540 o8 Maie Autn Sweep Ref Leval 0.00 dim  Offset £ 40 g8 Mode Auts Sweep
0 unt 100
1 AvgBwr )
it ek FafL Lt -}nm-r Fafi
QLRSS L ARG L9y T ,‘Hlj = IIl||||'|-u<-. IBE A EANS 1
WG 1 INE_p)
41 BT
A P =11 iy A P
s e |
—y &0 dBrm— T
-7 sl T
30 B T
0 B
Srart 9.0 kHz 1007 s Stop 10,0 GHE | || Start 8.0 kix 41007 pits stop L0,0 GH7
prious Emissions Epur]aus Emkssions
Romge Love | | Fraquency | Povarabs | Bonge bovi | Ronge Up_| BRW | |
000 bHz 1 004 bz * 1 i 5.000 liz 30,000 MRz 1000 Mz 3 ke
30.000 Mz Bm 0,600 Bz 7781 Mz
1000 GHz 37 dBm 1000 G
7 2 2 Pt GBm 1.790 GHr
0 GHT 9,000 GHr 0 | -47 .54 dBm 1. 54 1B
9,000 GHz 14,000 GHz 1.000 Miz= 40,41 gam a1 dB -
13,00 GHz 19,000 GHz 1,000 M 48,43 dBm 543 di) 18,000 GHz 1,000 Mia 16,62262 GHz
Il Wi el ; I Neady.  AANMIRSN E

Cutw T MARF0T

Cutw 7. MAR-Z0YT 04,3408

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WCH1

1 A353 of A371
Report Issued Date : Mar. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6

Page Number




SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 66 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 66 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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SPORTON L.

Al

FCC RF Test Report

Report No. : FG721503B

LTE Band 66 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 66 / 15MHz
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 66 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B
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e as.  FCC RF Test Report

Report No. : FG721503B

Frequency Stability|
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0034
30 Normal Voltage 0.0030
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0027
-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0032
20 Normal Voltage 0.0003
20 Battery End Point 0.0030
Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e as.  FCC RF Test Report

Report No. : FG721503B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0029
40 Normal Voltage 0.0014
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0021

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0029
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0007
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e as.  FCC RF Test Report

Report No. : FG721503B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0060
40 Normal Voltage 0.0049
30 Normal Voltage 0.0079
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0088
-10 Normal Voltage 0.0063 PASS
-20 Normal Voltage 0.0054
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0084
20 Normal Voltage 0.0048
20 Battery End Point 0.0006

Note: Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.
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e as.  FCC RF Test Report

Report No. : FG721503B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0003
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0002

-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0001
20 Battery End Point 0.0018

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e as.  FCC RF Test Report

Report No. : FG721503B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0082
40 Normal Voltage 0.0004
30 Normal Voltage 0.0055
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0052

-10 Normal Voltage 0.0075 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0062
20 Maximum Voltage 0.0049
20 Normal Voltage 0.0028
20 Battery End Point 0.0058

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e as.  FCC RF Test Report

Report No. : FG721503B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0060
40 Normal Voltage 0.0009
30 Normal Voltage 0.0032
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0055
0 Normal Voltage 0.0020

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0073
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0068
20 Battery End Point 0.0015

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e as.  FCC RF Test Report

Report No. : FG721503B

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0045
40 Normal Voltage 0.0011
30 Normal Voltage 0.0097
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0089
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0113 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0082
20 Battery End Point 0.0018

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e as.  FCC RF Test Report

Report No. : FG721503B

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0036
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0043
0 Normal Voltage 0.0033

-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0047
20 Maximum Voltage 0.0038
20 Normal Voltage 0.0006
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e as.  FCC RF Test Report

Report No. : FG721503B

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0029
40 Normal Voltage 0.0011
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0006
-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0012
20 Battery End Point 0.0005

Note: Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.
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e as.  FCC RF Test Report

Report No. : FG721503B

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0008
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0021

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0024
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0015
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e as.  FCC RF Test Report

Report No. : FG721503B

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0010
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0011

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0003
20 Battery End Point 0.0009

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e as.  FCC RF Test Report

Report No. : FG721503B

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0019
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0018

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0016
20 Battery End Point 0.0005

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -66.16 -13 -53.16 -74.55 -71.64 1.62 7.10 H
5637 -54.70 -13 -41.70 -67.89 -63.24 1.86 10.40 H
Middle 7518 -52.82 -13 -39.82 -71.13 -62.37 240 11.94 H
3759 -65.80 -13 -52.80 -75.39 -71.28 1.62 7.10 \Y
5638.38 -63.17 -13 -50.17 -75.25 -71.71 1.86 10.40 \Y
7518 -58.20 -13 -45.20 -74.32 -67.75 2.40 11.94 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -66.58 -13 -53.58 -74.97 -72.06 1.62 7.10 H
5637 -53.85 -13 -40.85 -67.04 -62.39 1.86 10.40 H
Middle 7515 -53.52 -13 -40.52 -71.83 -63.07 240 11.94 H
3756 -64.91 -13 -51.91 -74.5 -70.39 1.62 7.10 \Y
5637 -63.53 -13 -50.53 -75.61 -72.07 1.86 10.40 \Y
7515 -56.83 -13 -43.83 -72.95 -66.38 2.40 11.94 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 5MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Olve.r SP'?‘ S.G. TX Cable | TX Ant‘enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3755.68 -65.95 -13 -52.95 -74.34 -71.43 1.62 7.10 H
5634 -55.36 -13 -42.36 -68.55 -63.90 1.86 10.40 H
Middle 7512 -53.17 -13 -40.17 -71.48 -62.72 2.40 11.94 H
3756 -65.75 -13 -52.75 -75.34 -71.23 1.62 7.10 \Y
5634 -61.96 -13 -48.96 -74.04 -70.50 1.86 10.40 \Y
7512 -59.24 -13 -46.24 -75.36 -68.79 2.40 11.94 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 2/ 10MHz / QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3750 -66.01 -13 -53.01 -74.40 -71.49 1.62 7.10 H
5625 -54.71 -13 -41.71 -67.90 -63.25 1.86 10.40 H
Middle 7503 -53.90 -13 -40.90 -72.21 -63.45 240 11.94 H
3750 -64.58 -13 -51.58 -74.17 -70.06 1.62 7.10 \
5628 -63.84 -13 -50.84 -75.92 -72.38 1.86 10.40 \
7503 -57.92 -13 -44.92 -74.04 -67.47 2.40 11.94 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 15MHz /| QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3747 -66.79 -13 -53.79 -75.18 -72.27 1.62 7.10 H
5619 -61.52 -13 -48.52 -74.71 -70.06 1.86 10.40 H
Middle 7494 -55.88 -13 -42.88 -74.19 -65.43 240 11.94 H
3746.68 -65.39 -13 -52.39 -74.98 -70.87 1.62 7.10 \Y
5619 -57.58 -13 -44.58 -69.66 -66.12 1.86 10.40 \Y
7494 -55.91 -13 -42.91 -72.03 -65.46 2.40 11.94 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3741 -60.82 -13 -47.82 -74.01 -66.30 1.62 7.10 H
5613 -63.08 -13 -50.08 -71.47 -71.62 1.86 10.40 H
Middle 7485 -53.43 -13 -40.43 -71.74 -62.98 2.40 11.94 H
3741 -63.10 -13 -50.10 -75.18 -68.58 1.62 7.10 \Y
5613 -65.70 -13 -52.70 -75.29 -74.24 1.86 10.40 \Y
7485 -56.98 -13 -43.98 -73.1 -66.53 2.40 11.94 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e as.  FCC RF Test Report Report No. : FG721503B
LTE Band 4 / 1.4MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3462 -64.86 -13 -51.86 -71.65 -69.75 1.81 6.70 H
5195.88 -61.28 -13 -48.28 -73.96 -68.18 2.23 9.13 H
Middle 6927.84 -60.63 -13 -47.63 -75.81 -68.69 2.60 10.66 H
3463.92 -66.38 -13 -53.38 -71.58 -71.27 1.81 6.70 V
5195.88 -60.98 -13 -47.98 -74.53 -67.88 2.23 9.13 \
6930 -59.93 -13 -46.93 -74.98 -67.99 2.6 10.66 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 3MHz /| QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3462 -65.01 -13 -52.01 -71.80 -69.90 1.81 6.70 H
5193.72 -60.80 -13 -47.80 -73.48 -67.70 2.23 9.13 H
Middle 6924.96 -60.57 -13 -47.57 -75.75 -68.63 2.60 10.66 H
3462.48 -65.88 -13 -52.88 -71.08 -70.77 1.81 6.70 \Y
5193.72 -60.88 -13 -47.88 -74.43 -67.78 2.23 9.13 V
6924 -60.65 -13 -47.65 -75.7 -68.71 2.6 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 5MHz /| QPSK
Frequency EIRP Limit 0.ve.r SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3462 -64.38 -13 -51.38 7117 -69.27 1.81 6.70 H
5191.02 -61.21 -13 -48.21 -73.89 -68.11 2.23 9.13 H
Middle 6921.36 -59.95 -13 -46.95 -75.13 -68.01 2.60 10.66 H
3460.68 -65.35 -13 -52.35 -70.55 -70.24 1.81 6.70 v
5191.02 -61.04 -13 -48.04 -74.59 -67.94 2.23 9.13 v
6924 -60.59 -13 -47.59 -75.64 -68.65 2.6 10.66 v
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LASB.
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Report No. : FG721503B

LTE Band 4 / 10MHz / QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3456 -64.38 -13 -51.38 -71.17 -69.27 1.81 6.70 H
5184 -61.07 -13 -48.07 -73.75 -67.97 2.23 9.13 H
Middle 6912 -60.59 -13 -47.59 -75.77 -68.65 2.60 10.66 H
3456 -65.24 -13 -52.24 -70.44 -70.13 1.81 6.70 V
5184 -60.55 -13 -47.55 -74.1 -67.45 2.23 9.13 V
6912 -59.27 -13 -46.27 -74.32 -67.33 2.6 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 15MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3450 -64.35 -13 -51.35 -71.14 -69.24 1.81 6.70 H
5177.52 -61.01 -13 -48.01 -73.69 -67.91 2.23 9.13 H
Middle 6903.36 -60.44 -13 -47.44 -75.62 -68.50 2.60 10.66 H
3450 -63.77 -13 -50.77 -68.97 -68.66 1.81 6.70 \Y
5177.52 -61.21 -13 -48.21 -74.76 -68.11 2.23 9.13 V
6906 -60.68 -13 -47.68 -75.73 -68.74 2.6 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3444 -64.31 -13 -51.31 -71.10 -69.20 1.81 6.70 H
5170.77 -61.42 -13 -48.42 -74.10 -68.32 2.23 9.13 H
Middle 6894.36 -60.26 -13 -47.26 -75.44 -68.32 2.60 10.66 H
3450 -66.93 -13 -53.93 72.13 -71.82 1.81 6.70 v
5170.77 -60.65 -13 -47.65 -74.2 -67.55 2.23 9.13 V
6894.36 -60.42 -13 -47.42 -75.47 -68.48 2.6 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 5/ 1.4MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -71.06 -13 -58.06 -69.57 -73.70 1.01 5.80 H
2508 -57.61 -13 -44.61 -66.19 -61.18 1.18 6.90 H
Middle 3345 -67.28 -13 -54.28 -76.72 -70.85 1.78 7.50 H
1671.92 -71.79 -13 -58.79 -70.91 -74.43 1.01 5.80 \
2508 -62.06 -13 -49.06 -71.2 -65.63 1.18 6.90 \Y
3345 -66.87 -13 -53.87 -75.19 -70.44 1.78 7.50 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 3MHz /| QPSK / RB Size 1 Offset 0
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1670 -71.27 -13 -58.27 -69.78 -73.91 1.01 5.80 H
2506 -57.81 -13 -44.81 -66.39 -61.38 1.18 6.90 H
Middle 3342 -65.88 -13 -52.88 -75.32 -69.45 1.78 7.50 H
1670 -71.31 -13 -58.31 -70.43 -73.95 1.01 5.80 \Y
2506 -61.14 -13 -48.14 -70.28 -64.71 1.18 6.90 \Y
3342 -66.46 -13 -53.46 -74.78 -70.03 1.78 7.50 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 5MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit 0.ve.r SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1668 -70.46 -13 -57.46 -68.97 -73.10 1.01 5.80 H
2502 -55.04 -13 -42.04 -63.62 -58.61 1.18 6.90 H
Middle 3336 -65.63 -13 -52.63 -75.07 -69.20 1.78 7.50 H
1668 -70.08 -13 -57.08 -69.2 -72.72 1.01 5.80 \Y
2502 -60.66 -13 -47.66 -69.8 -64.23 1.18 6.90 \Y
3336 -67.52 -13 -54.52 -75.84 -71.09 1.78 7.50 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 5/ 10MHz / QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1664 -70.40 -13 -57.40 -68.91 -73.04 1.01 5.80 H
2496 -53.08 -13 -40.08 -61.66 -56.65 1.18 6.90 H
Middle 3327 -67.37 -13 -54.37 -76.81 -70.94 1.78 7.50 H
1664 -69.86 -13 -56.86 -68.98 -72.50 1.01 5.80 V
2496 -60.43 -13 -47.43 -69.57 -64.00 1.18 6.90 \
3327 -67.93 -13 -54.93 -76.25 -71.50 1.78 7.50 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 5MHz /| QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5064 -65.11 -25 -40.11 -74.33 -71.67 2.41 8.97 H
7600 -61.68 -25 -36.68 -75.38 -70.68 2.86 11.86 H
Middle 10134 -58.04 -25 -33.04 -76.39 -66.94 3.21 12.11 H
5064 -60.71 -25 -35.71 -69.42 -67.27 2.41 8.97 V
7600 -60.89 -25 -35.89 -75.52 -69.89 2.86 11.86 \Y
10134 -56.75 -25 -31.75 -76.15 -65.65 3.21 12.11 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5060 -63.31 -25 -38.31 -72.53 -69.87 2.41 8.97 H
7592 -61.20 -25 -36.20 -74.90 -70.20 2.86 11.86 H
Middle 10125 -57.27 25 -32.27 -75.62 -66.17 3.21 12.11 H
5060 -62.64 25 -37.64 -71.35 -69.20 2.41 8.97 v
7592 -60.87 -25 -35.87 -75.5 -69.87 2.86 11.86 v
10125 -56.65 -25 -31.65 -76.05 -65.55 3.21 12.11 v
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 7 / 15MHz /| QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5056 -64.90 -25 -39.90 -74.12 -71.46 2.41 8.97 H
7584 -60.80 -25 -35.80 -74.50 -69.80 2.86 11.86 H
Middle 10116 -58.10 -25 -33.10 -76.45 -67.00 3.21 12.11 H
5056 -60.99 -25 -35.99 -69.7 -67.55 2.41 8.97 \
7584 -60.38 -25 -35.38 -75.01 -69.38 2.86 11.86 \
10116 -57.03 -25 -32.03 -76.43 -65.93 3.21 12.11 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 20MHz /| QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5052 -64.63 -25 -39.63 -73.85 -71.19 2.41 8.97 H
7580 -60.83 -25 -35.83 -74.53 -69.83 2.86 11.86 H
Middle 10107 -57.97 -25 -32.97 -76.32 -66.87 3.21 12.11 H
5052 -61.86 -25 -36.86 -70.57 -68.42 2.41 8.97 \Y
7580 -60.46 -25 -35.46 -75.09 -69.46 2.86 11.86 \Y
10107 -57.59 -25 -32.59 -76.99 -66.49 3.21 12.11 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12 / 1.4MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit 0.ve.r SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1414 -65.37 -13 -52.37 -69.43 -66.99 0.92 4.69 H
2120 -47.93 -13 -34.93 -57.41 -50.80 1.18 6.20 H
Middle 2827.84 -62.56 -13 -49.56 -71.00 -66.43 1.38 7.40 H
1413.92 -67.02 -13 -54.02 -68.82 -68.64 0.92 4.69 V
2120 -47.11 -13 -34.11 -57.04 -49.97 1.18 6.20 \Y
2828 -59.76 -13 -46.76 -70.69 -63.63 1.38 7.40 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 12 / 3MHz / QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1412 -64.09 -13 -51.09 -68.15 -65.71 0.92 4.69 H
2118 -43.79 -13 -30.79 -54.51 -46.66 1.18 6.20 H
Middle 2824.96 -62.80 -13 -49.80 -71.24 -66.67 1.38 7.40 H
1412 -64.22 -13 -51.22 -66.02 -65.84 0.92 4.69 \
2118 -42.25 -13 -29.25 -53.95 -45.12 1.18 6.20 V
2824.96 -60.10 -13 -47.10 -71.03 -63.97 1.38 7.40 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12 / 5MHz /| QPSK / RB Size 1 Offset 0
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1410 -62.56 -13 -49.56 -66.62 -64.18 0.92 4.69 H
2116.02 -43.37 -13 -30.37 -54.13 -46.24 1.18 6.20 H
Middle 2821.36 -62.98 -13 -49.98 -71.42 -66.85 1.38 7.40 H
1410 -62.65 -13 -49.65 -64.45 -64.27 0.92 4.69 V
2116 -42.10 -13 -29.10 -53.84 -44.96 1.18 6.20 V
2821.36 -60.42 -13 -47.42 -71.35 -64.29 1.38 7.40 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit 0.ve.r SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1406.18 -64.27 -13 -51.27 -68.33 -65.89 0.92 4.69 H
2108 -42.58 -13 -29.58 -53.45 -45.45 1.18 6.20 H
Middle 2812 -62.44 -13 -49.44 -70.88 -66.31 1.38 7.40 H
1406.18 -66.71 -13 -53.71 -68.51 -68.33 0.92 4.69 V
2108 -40.77 -13 -27.77 -52.83 -43.63 1.18 6.20 \Y
2812.36 -61.05 -13 -48.05 -71.98 -64.92 1.38 7.40 \Y
Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e as.  FCC RF Test Report Report No. : FG721503B
LTE Band 13 / 5MHz / QPSK / RB Size 1 Offset 0
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1560 -65.31 -40 -25.31 -69.84 -69.07 0.91 4.67 H
2339.52 -63.21 -13 -50.21 -71.00 -66.05 1.19 6.18 H
Middle 3120 -66.60 -13 -53.60 -75.05 -70.51 1.34 7.40 H
1560 -64.27 -40 -24.27 -70.24 -68.03 0.91 4.67 \
2339.52 -63.15 -13 -50.15 -71.53 -65.99 1.19 6.18 \
3120 -65.99 -13 -52.99 -74.17 -69.91 1.34 7.40 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13 / 10MHz / QPSK
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1555.18 -68.00 -13 -55.00 -70.38 -69.61 0.91 4.67 H
2332 -59.63 -13 -46.63 -67.42 -62.47 1.19 6.18 H
Middle 3111 -66.50 -13 -53.50 -74.95 -70.41 1.34 7.40 H
1555.18 -66.51 -13 -53.51 -70.33 -1.60 0.91 4.67 \Y
2332 -60.57 -13 -47.57 -68.95 -2.84 1.19 6.18 \Y
3111 -67.21 -13 -54.21 -75.39 -3.91 1.34 7.40 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 17 / 5MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit 0.ve.r SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1415 -70.68 -13 -57.68 -66.52 -71.58 1.14 4.19 H
2124 -50.53 -13 -37.53 -54.44 -51.99 1.4 5.01 H
Middle 2832 -67.19 -13 -54.19 -67.83 -69.72 1.63 6.31 H
1415 -71.62 -13 -58.62 -66.49 -72.52 1.14 4.19 \Y
2124 -51.66 -13 -38.66 -53.77 -53.12 1.4 5.01 \Y
2831 -66.00 -13 -53.00 -68.12 -68.53 1.63 6.31 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 17 / 10MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1412 -70.35 -13 -57.35 -66.19 -71.25 1.14 4.19 H
2116 -42.83 -13 -29.83 -48.71 -44.29 1.4 5.01 H
Middle 2822 -65.81 -13 -52.81 -66.45 -68.34 1.63 6.31 H
1411 -70.20 -13 -57.20 -65.07 -71.10 1.14 4.19 \
2116 -45.20 -13 -32.20 -49.03 -46.66 1.4 5.01 \
2822 -65.56 -13 -52.56 -67.68 -68.09 1.63 6.31 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25/ 1.4MHz / QPSK
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -66.28 -13 -53.28 -74.67 -71.76 1.62 7.10 H
5640 -57.41 -13 -44.41 -70.60 -65.95 1.86 10.40 H
7443 -58.91 -13 -45.91 -77.22 -68.46 240 11.94 H
Middle 9396 -59.40 -13 -46.40 -77.19 -70.19 2.43 13.22 H
3759 -64.72 -13 -51.72 -74.31 -70.20 1.62 7.10 \Y
5638.38 -64.37 -13 -51.37 -76.45 -72.91 1.86 10.40 \Y
7518 -60.54 -13 -47.54 -76.66 -70.09 240 11.94 \Y
9396 -57.64 -13 -44.64 -77.54 -68.43 2.43 13.22 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25/ 3MHz / QPSK
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -66.34 -13 -53.34 -74.73 -71.82 1.62 7.10 H
5637 -55.78 -13 -42.78 -68.97 -64.32 1.86 10.40 H
7515 -53.15 -13 -40.15 -71.46 -62.70 240 11.94 H
Middle 9393 -54.59 -13 -41.59 -72.38 -65.38 243 13.22 H
3756 -63.97 -13 -50.97 -73.56 -69.45 1.62 7.10 \Y
5637 -60.29 -13 -47.29 -72.37 -68.83 1.86 10.40 \Y
7515 -58.07 -13 -45.07 -74.19 -67.62 240 11.94 \Y
9393 -57.27 -13 -44.27 -77.17 -68.06 243 13.22 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e as.  FCC RF Test Report Report No. : FG721503B
LTE Band 25/ 5MHz / QPSK
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -66.53 -13 -53.53 -74.92 -72.01 1.62 7.10 H
5634 -55.14 -13 -42.14 -68.33 -63.68 1.86 10.40 H
7512 -52.73 -13 -39.73 -71.04 -62.28 2.40 11.94 H
Middle 9390 -55.48 -13 -42.48 -73.27 -66.27 2.43 13.22 H
3756 -65.01 -13 -52.01 -74.6 -70.49 1.62 7.10 V
5634 -61.50 -13 -48.50 -73.58 -70.04 1.86 10.40 \
7512 -58.55 -13 -45.55 -74.67 -68.10 2.40 11.94 V
9390 -55.50 -13 -42.50 -75.4 -66.29 2.43 13.22 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25/ 10MHz /| QPSK
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3750 -65.15 -13 -52.15 -73.54 -70.63 1.62 7.10 H
5625 -53.92 -13 -40.92 -67.11 -62.46 1.86 10.40 H
7503 -51.72 -13 -38.72 -70.03 -61.27 2.40 11.94 H
Middl 9378 -53.02 -13 -40.02 -70.81 -63.81 2.43 13.22 H
adie 3750 -64.41 -13 -51.41 -74 -69.89 1.62 7.10 V
5628 -63.26 -13 -50.26 -75.34 -71.80 1.86 10.40 \Y
7503 -58.04 -13 -45.04 -74.16 -67.59 2.40 11.94 V
9378 -54.01 -13 -41.01 -73.91 -64.80 2.43 13.22 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25/ 15MHz / QPSK
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3747 -63.32 -13 -50.32 -71.71 -68.80 1.62 7.10 H
5619 -56.29 -13 -43.29 -69.48 -64.83 1.86 10.40 H
7494 -52.92 -13 -39.92 -71.23 -62.47 2.40 11.94 H
Middle 9366 -53.62 -13 -40.62 -71.41 -64.41 2.43 13.22 H
3747 -65.13 -13 -52.13 -74.72 -70.61 1.62 7.10 V
5619 -62.55 -13 -49.55 -74.63 -71.09 1.86 10.40 V
7494 -56.39 -13 -43.39 -72.51 -65.94 2.40 11.94 V
9366 -54.52 -13 -41.52 -74.42 -65.31 243 13.22 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e as.  FCC RF Test Report Report No. : FG721503B
LTE Band 25/ 20MHz /| QPSK
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3741 -65.60 -13 -52.60 -73.99 -71.08 1.62 7.10 H
5613 -57.87 -13 -44 .87 -71.06 -66.41 1.86 10.40 H
7485 -53.26 -13 -40.26 -71.57 -62.81 2.40 11.94 H
Middle 9354 -54.93 -13 -41.93 -72.72 -65.72 2.43 13.22 H
3741 -64.52 -13 -51.52 -74.11 -70.00 1.62 7.10 V
5613 -63.10 -13 -50.10 -75.18 -71.64 1.86 10.40 V
7485 -58.28 -13 -45.28 -74.4 -67.83 2.40 11.94 V
9354 -54.17 -13 -41.17 -74.07 -64.96 2.43 13.22 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 1.4MHz / QPSK
Frequency ERP Limit 0.ve.r SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -67.25 -13 -54.25 -65.76 -69.89 1.01 5.80 H
2508 -58.69 -13 -45.69 -67.27 -62.26 1.18 6.90 H
Middle 3345 -66.09 -13 -53.09 -75.53 -69.66 1.78 7.50 H
1672 -70.64 -13 -57.64 -69.76 -73.28 1.01 5.80 V
2508 -62.13 -13 -49.13 -71.27 -65.70 1.18 6.90 V
3345 -67.71 -13 -54.71 -76.03 -71.28 1.78 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 3MHz / QPSK
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1670 -72.31 -13 -59.31 -70.82 -74.95 1.01 5.80 H
2506 -61.13 -13 -48.13 -69.71 -64.70 1.18 6.90 H
Middle 3342 -65.91 -13 -52.91 -75.35 -69.48 1.78 7.50 H
1670 -69.62 -13 -56.62 -68.74 -72.26 1.01 5.80 v
2506 -60.61 -13 -47.61 -69.75 -64.18 1.18 6.90 v
3342 -67.13 -13 -54.13 -75.45 -70.70 1.78 7.50 Y%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e as.  FCC RF Test Report Report No. : FG721503B
LTE Band 26 / 5MHz / QPSK
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1668 -72.03 -13 -59.03 -70.54 -74.67 1.01 5.80 H
2502 -56.84 -13 -43.84 -65.42 -60.41 1.18 6.90 H
Middle 3336 -65.42 -13 -52.42 -74.86 -68.99 1.78 7.50 H
1668 -69.78 -13 -56.78 -68.9 -72.42 1.01 5.80 \
2502 -55.65 -13 -42.65 -64.79 -59.22 1.18 6.90 \
3336 -67.07 -13 -54.07 -75.39 -70.64 1.78 7.50 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 10MHz / QPSK
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1664 -70.90 -13 -57.90 -69.41 -73.54 1.01 5.80 H
2496 -54.00 -13 -41.00 -62.58 -57.57 1.18 6.90 H
Middle 3327 -65.37 -13 -52.37 -74.81 -68.94 1.78 7.50 H
1664 -66.30 -13 -53.30 -65.42 -68.94 1.01 5.80 \Y
2496 -51.14 -13 -38.14 -60.28 -54.71 1.18 6.90 \Y
3327 -67.05 -13 -54.05 -75.37 -70.62 1.78 7.50 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 15MHz / QPSK
Frequency ERP Limit 0.ve.r SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1660 -70.51 -13 -57.51 -69.02 -73.15 1.01 5.80 H
2488 -57.41 -13 -44.41 -65.99 -60.98 1.18 6.90 H
Middle 3318 -66.12 -13 -53.12 -75.56 -69.69 1.78 7.50 H
1660 -68.32 -13 -55.32 -67.44 -70.96 1.01 5.80 \Y
2490 -55.35 -13 -42.35 -64.49 -58.92 1.18 6.90 \Y
3318 -66.87 -13 -53.87 -75.19 -70.44 1.78 7.50 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 38 / 5MHz /| QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5184 -65.15 -25 -40.15 -74.37 -71.71 2.41 8.97 H
7780 -61.33 -25 -36.33 -75.03 -70.33 2.86 11.86 H
Middle 10368 -58.31 -25 -33.31 -76.66 -67.21 3.21 12.11 H
5184 -65.74 -25 -40.74 -74.45 -72.30 2.41 8.97 V
7780 -60.07 -25 -35.07 -74.7 -69.07 2.86 11.86 V
10368 -57.39 -25 -32.39 -76.79 -66.29 3.21 12.11 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5180 -64.67 -25 -39.67 -73.89 -71.23 2.41 8.97 H
7772 -60.14 -25 -35.14 -73.84 -69.14 2.86 11.86 H
Middle 10359 -56.83 -25 -31.83 -75.18 -65.73 3.21 12.11 H
5180 -64.86 -25 -39.86 -73.57 -71.42 2.41 8.97 \Y
7772 -60.90 -25 -35.90 -75.53 -69.90 2.86 11.86 \
10359 -57.14 -25 -32.14 -76.54 -66.04 3.21 12.11 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38 / 15MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5176 -65.50 -25 -40.50 -74.72 -72.06 2.41 8.97 H
7764 -60.49 -25 -35.49 -74.19 -69.49 2.86 11.86 H
Middle 10350 -57.93 25 -32.93 -76.28 -66.83 3.21 12.11 H
5176 -65.79 25 -40.79 -74.5 -72.35 2.41 8.97 v
7764 -60.52 -25 -35.52 -75.15 -69.52 2.86 11.86 v
10350 -56.62 -25 -31.62 -76.02 -65.52 3.21 12.11 v
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 38 / 20MHz / QPSK / RB Size 1 Offset 0

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5172 -65.01 -25 -40.01 -74.23 -71.57 2.41 8.97 H
7760 -60.93 -25 -35.93 -74.63 -69.93 2.86 11.86 H
Middle 10341 -58.36 -25 -33.36 -76.71 -67.26 3.21 12.11 H
5172 -65.81 -25 -40.81 -74.52 -72.37 2.41 8.97 V
7760 -60.96 -25 -35.96 -75.59 -69.96 2.86 11.86 \Y
10341 -56.99 -25 -31.99 -76.39 -65.89 3.21 12.11 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41 / 5MHz / QPSK
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5180 -64.79 -25 -39.79 -74.01 -71.35 2.41 8.97 H
7772 -60.15 -25 -35.15 -73.85 -69.15 2.86 11.86 H
Middle 10363 -58.27 -25 -33.27 -76.62 -67.17 3.21 12.11 H
5180 -64.92 -25 -39.92 -73.63 -71.48 2.41 8.97 V
7772 -59.46 -25 -34.46 -74.09 -68.46 2.86 11.86 V
10363 -57.10 -25 -32.10 -76.5 -66.00 3.21 12.11 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41/ 10MHz / QPSK
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5177 -64.75 -25 -39.75 -73.97 -71.31 2.41 8.97 H
7765 -60.67 -25 -35.67 -74.37 -69.67 2.86 11.86 H
Middle 10354 -58.59 -25 -33.59 -76.94 -67.49 3.21 12.11 H
5177 -65.44 -25 -40.44 -74.15 -72.00 2.41 8.97 V
7765 -60.10 -25 -35.10 -74.73 -69.10 2.86 11.86 V
10354 -56.91 -25 -31.91 -76.31 -65.81 3.21 12.11 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 41/ 15MHz /| QPSK
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5172 -64.45 -25 -39.45 -73.67 -71.01 2.41 8.97 H
7760 -60.00 -25 -35.00 -73.70 -69.00 2.86 11.86 H
Middle 10345 -58.50 -25 -33.50 -76.85 -67.40 3.21 12.11 H
5172 -65.06 -25 -40.06 -73.77 -71.62 2.41 8.97 \
7760 -60.06 -25 -35.06 -74.69 -69.06 2.86 11.86 \
10345 -56.47 -25 -31.47 -75.87 -65.37 3.21 12.11 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41/ 20MHz / QPSK
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5168 -64.78 -25 -39.78 -74.00 -71.34 2.41 8.97 H
7752 -60.76 -25 -35.76 -74.46 -69.76 2.86 11.86 H
Middle 10336 -57.95 -25 -32.95 -76.30 -66.85 3.21 12.11 H
5168 -65.01 -25 -40.01 -73.72 -71.57 2.41 8.97 \Y
7752 -60.00 -25 -35.00 -74.63 -69.00 2.86 11.86 \Y
10336 -57.22 -25 -32.22 -76.62 -66.12 3.21 12.11 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 1.4MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3488 -65.54 -13 -52.54 -72.33 -70.43 1.81 6.70 H
5233 -61.08 -13 -48.08 -73.76 -67.98 2.23 9.13 H
Middle 6978 -60.53 -13 -47.53 -75.71 -68.59 2.60 10.66 H
3488 -67.48 -13 -54.48 -72.68 -72.37 1.81 6.70 \Y
5233 -61.40 -13 -48.40 -74.95 -68.30 2.23 9.13 \Y
6978 -60.42 -13 -47.42 -75.47 -68.48 2.6 10.66 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 66 / 3MHz / QPSK
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3486 -64.96 -13 -51.96 -71.75 -69.85 1.81 6.70 H
5232 -61.60 -13 -48.60 -74.28 -68.50 2.23 9.13 H
Middle 6974 -60.09 -13 -47.09 -75.27 -68.15 2.60 10.66 H
3486 -66.31 -13 -53.31 -71.51 -71.20 1.81 6.70 \
5232 -61.10 -13 -48.10 -74.65 -68.00 2.23 9.13 \
6974 -60.41 -13 -47.41 -75.46 -68.47 2.6 10.66 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 5SMHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3486 -64.80 -13 -51.80 -71.59 -69.69 1.81 6.70 H
5228 -61.14 -13 -48.14 -73.82 -68.04 2.23 9.13 H
Middle 6972 -60.87 -13 -47.87 -76.05 -68.93 2.60 10.66 H
3486 -66.15 -13 -53.15 -71.35 -71.04 1.81 6.70 \Y
5228 -61.20 -13 -48.20 -74.75 -68.10 2.23 9.13 \Y
6972 -60.83 -13 -47.83 -75.88 -68.89 2.6 10.66 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3480 -65.04 -13 -52.04 -71.83 -69.93 1.81 6.70 H
5220 -62.16 -13 -49.16 -74.84 -69.06 2.23 9.13 H
Middle 6962 -60.90 -13 -47.90 -76.08 -68.96 2.60 10.66 H
3480 -66.95 -13 -53.95 -72.15 -71.84 1.81 6.70 \Y
5220 -60.94 -13 -47.94 -74.49 -67.84 2.23 9.13 \Y
6962 -60.74 -13 -47.74 -75.79 -68.80 2.6 10.66 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 66 / 15MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3476 -64.74 -13 -51.74 -71.53 -69.63 1.81 6.70 H

5214 -61.90 -13 -48.90 -74.58 -68.80 2.23 9.13 H
Middle 6954 -60.74 -13 -47.74 -75.92 -68.80 2.60 10.66 H

3476 -67.21 -13 -54.21 -72.41 -72.10 1.81 6.70 \

5214 -60.99 -13 -47.99 -74.54 -67.89 2.23 9.13 \

6954 -60.65 -13 -47.65 -75.7 -68.71 2.6 10.66 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3472 -64.99 -13 -51.99 -71.78 -69.88 1.81 6.70 H

5208 -61.94 -13 -48.94 -74.62 -68.84 2.23 9.13 H
Middle 6944 -59.96 -13 -46.96 -75.14 -68.02 2.60 10.66 H

3472 -67.23 -13 -54.23 -72.43 -72.12 1.81 6.70 \Y

5208 -60.71 -13 -47.71 -74.26 -67.61 2.23 9.13 \Y

6944 -60.50 -13 -47.50 -75.55 -68.56 2.6 10.66 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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